FO1 8B LOCK KIT

AILOCK KIT

,’5{:’{" '.\ ,
o b
.‘ME g ,/,i-:,/, /1
&
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks

F01-01 6AQV-011000-7101 LOCK KIT BEAS 1
F01-02 30102-060016870 SCREW M6x16 BRET 2
F01-03 6AQV-011020-7100 KEY AHRE 2
F01-04 CFCV-CAC002-2000-M1 CLIP CLIP 1




FO2 J4 = 8% MUFFLER

7 2 /MUFFLER




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F02-01 6090-020010 GASKET, EXHAUST PORT HER 2
F02-02 6L30-020005 LOCK NUT B K IR B 4
F02-03 OHUO0-176000 OXYGEN SENSOR ERFe 2
F02-04 6AQV-021100-7100-0D700 EXHAUST PIPE ASSY (MATTE BLACK) HREHE 1
F02-05 30006-080035810 BOLT M8X35 1244 M8X35 1
F02-06 6AQV-021500-1000 CLAMP KIT [ 4t 2H 2R 1
F02-07 6AQV-021400-1000 SEAL SLEEVE, GRAPHITE A E 1
F02-08 6KJ0-020003 BUSHING, MUFFLER AR 1
F02-09 6KJ0-020004 BUSHING, MUFFLER T BB 1
F02-10 30006-080040810 BOLT M8X40 124 M8X40 1
F02-11 6AQV-021300-7100-0DNOO MUFFLER ASSY (CERAMIC BLACK) HEAHE 1




F03-1 %21 FRAMEI

% K W/FRAME ASSY




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F03-1-01 6AQV-033000-7101-0BP00 FRONT FRAME ASSY (MAUD SPIRIT BLACK) TR A 1
F03-1-02 6AQV-033098-7100 DEAD BOLT PLATE B N AR 1
F03-1-03 6AQV-030290-7100 BRACKET, ROLL-OVER SENSOR A Ja 2 222 e S B8 1
F03-1-04 30006-060012870 BOLT M6X12 1242 M6X12 2 |ALT:- 30006-060012810
F03-1-05 6AQV-030480-7100 THROTTLE CABLE CLIP IRENE S22 1
F03-1-06 6WWV-047102-5000 INNER HEX SCREW M5x14 M5x14 A4 75 i 15T 2
F03-1-07 6AQV-030470-7100 CABLE CLIP L2 2k e 1
F03-1-08 30902-0401320 RIVET GB/T12618_4.2X8 T 2
F03-1-09 6FIA-190012 VIN PLATE FIHE 1
F03-1-10 6AQV-030410-7100-0BP00 HEADLIGHT LH BRACKET (MAUD SPIRIT BLACK) KAT 12 e 3 1
F03-1-11 6AQV-030420-7100-0BP00 HEADLIGHT RH BRACKET (MAUD SPIRIT BLACK) KT 75 e 5 4m 1
F03-1-12 30006-102040810 BOLT M10X1.25X40 1242 M10X1.25X40 1
F03-1-13 6AQV-030250-7100 ABS BRACKET ABS % 3% ik 1
F03-1-14 30006-060016870 BOLT M6X16 1242 M6X16 2 |ALT:- 30006-060016810
F03-1-15 6WWV-030019-5000 CUSHION SLEEVE EMGIRE 2
F03-1-16 9060-180029 RADIATOR SLEEVE TUBE MR EEE 2
F03-1-17 30102-080020870 SCREW M8X20 124TM8x20 4
F03-1-18 6AQV-030700-7100-0BP00 BOTTOM BRACKET (MAUD SPIRIT BLACK) T 1
F03-1-19 30006-080030870 BOLT M8X30 1242 M8X30 2
F03-1-20 30006-080045810 BOLT M8X45 1244 M8X45 1
F03-1-21 6KJ0-020004 BUSHING, MUFFLER Mihat S 1
F03-1-22 6KJ0-020003 BUSHING, MUFFLER R E 1
F03-1-23 30204-102810 NUT M10X1.25 2R} M10X1.25 3
F03-1-24 6WWV-030011-5000 INNER HEX SCREW M10x45 PN IRETM10X45 1
F03-1-25 6AQV-030004-1000 BUSHING, ENGINE RENHL BT 2
F03-1-26 6AQV-030093-1000 INNER HEX SCREW 7S IRET 1
F03-1-27 6NT1-000292 NUT M18 THA R UE R M18 1
F03-1-28 6AQV-030092-1000 ADJUSTING SCREW, ENGINE R ENHLR e 1
F03-1-29 30001-102170110 BOLT M10X1.25X170 124 M10X1.25X170 1
F03-1-30 30001-102150110 BOLT M10x1.25x150 124 M10X1.25X150 1
F03-1-31 30102-060020870 INNER HEX SCREW M6x20 I2£TM6x20 1
F03-1-32 6AQV-030350-7100 REGULATOR BRACKET L L 52 g 1
F03-1-33 6AQV-030003-4000 FLUID RESERVOIR BRACKET SR 2 S 1
F03-1-34 6KWV-041114-1000 RUBBER HEAD B 4




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F03-1-35 6KMV-041112-3000 M6 RUBBER SLEEVE M6 K& 2
F03-1-36 6AQV-030460-7100 HEADLIGHT RUBBER KAT g e 2
F03-1-37 6WWV-046802-5000 INNER HEX SCREW M6x16 M6x16 P 7S IR ET 4
F03-1-38 30006-080040810 BOLT M8X40 1244 M8X40 1
F03-1-39 6GU#-020002-6001 BUSHING WE 2
F03-1-40 A000-020004 DAMPER, MUFFLER HE A EIE 1
F03-1-41 30204-080810 LOCK NUT M8 LA &N L T B R R R M8 1




F03-2 ZZE11 FRAMEII

8 1 Fi/FRAME ASSY




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F03-2-01 6AQV-032000-7100-0BP0O0 REAR FRAME ASSY (MAUD SPIRIT BLACK) R RS & 1

F03-2-02 6WWV-030017-5000 INNER HEX SCREW M10x30 WS FAETZIEETM10X30 2

F03-2-03 30208-102010 NUT M10X1.25 12EF M10X1.25 1

F03-2-04 A000-030210 SIDE STAND SPRING ASSY AR A 1

F03-2-05 A000-030004 SIDE STAND SPRING SLEEVE AR 1

F03-2-06 6AQV-030600-7100-0BP00 SIDE STAND ASSY (MAUD SPIRIT BLACK) IR A 1

F03-2-07 6080-030004 SIDE STAND BOLT 32 B g 1

F03-2-08 6AQV-030260-7100 ECU BRACKET ECUZ 28 1

F03-2-09 6AQV-030360-7100 BATTERY PLATE 2 R R 1

F03-2-10 30006-060016810 BOLT M6X16 1242 M6X16 2 ALT:- 30006-060016870
F03-2-11 6AQV-030120-7100 SEAT SUPPORT JRE ST FE AR 1

F03-2-12 6AQV-030370-7100 TAIL LIGHT BRACKET JE AT 3R 1

F03-2-13 30204-060810 NUT M6 126k M6 4 ALT:- 30202-060110
F03-2-14 6WWV-030019-5000 CUSHION SLEEVE EgIRE 2

F03-2-15 9060-180029 RADIATOR SLEEVE TUBE MAB RN REES 2

F03-2-16 6AQV-041116-1000 FRAME STICKER RIS 1

F03-2-17 6L.30-030092 BOLT M10x22 = R4 2 E S M10X22 2




FO4-1 ¥R PLASTICS 1

WM 1 /PLASTICS |




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F04-1-01 6AQV-040102-7100 FRONT RH TURN LIGHT BRACKET BT AT 35 () kT 2 255 i 1
F04-1-02 30102-050012870 SCREW M5X12 BRE] M5X12 4
F04-1-03 6AQV-040104-7100 FRONT RH TURN LIGHT COVER RIA R AT s 5 1
F04-1-04 6AQV-040103-7100 FRONT LH TURN LIGHT COVER A2 5 AT 223 a6 1
F04-1-05 6AQV-040101-7100 FRONT LH TURN LIGHT BRACKET BT 20 3 1) T 2 255 ol 1
F04-1-06 6WWYV-046502-5000 STEPPED SCREW M5 M52 & G R IgET 6
F04-1-07 6AQV-040402-7100 FUEL TANK RH PANEL WA AT 1
F04-1-08 6AQV-040401-7100 FUEL TANK LH PANEL AR ZE PR 1
F04-1-09 6AQV-041106-7100 TURN LIGHT CAP TAPE T AT 22 3 2 I G 2
F04-1-10 6AQV-040304-4000 FRAME RH DECO COVER Kty ST 1
F04-1-11 6AQV-040303-4000 FRAME LH DECO COVER ZEIR B 5 1
F04-1-12 6AQV-041107-7100 MUFFLER RH PLUG VH R A A 1




F04-2 ¥BMEII PLASTICS 1T

R T /PLASTICS 11




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F04-2-01 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 M6x14 475 F & M ig4T 4
F04-2-02 6AQV-040502-7100-0BU0O RH PANEL,RESERVOIR (MIST SILVER BLACK) IKFEA R 1
F04-2-03 6AQV-040501-7100-0BUOO LH PANEL,RESERVOIR (MIST SILVER BLACK) IKFE TR 1
F04-2-04 6AQV-040514-7100 DECO PLATE, RH PANEL, RESERVOIR IKFAH SRR 1
F04-2-05 30110-421130010 SELF-TAPPING SCREW ST4.2X13 H BE4AT ST4.2X13 2
F04-2-06 6AQV-040513-7100 RESERVOIR LH PANEL DECO PLATE TRAE e AR 2 AR 2
F04-2-07 6AQV-040509-7100 BOTTLE DECO COVER Bk s thize 1
F04-2-08 6WWV-047002-5000 INNER HEX SCREW M6x25 M6x25 4 7~ F BR4T 4
F04-2-09 9DS#-041510-6000 BUCKLE ASSY B A s 1
F04-2-10 6AQV-040419-7100 CANISTER COVER Tt o 1
F04-2-11 6AQV-041401-7100 LH FOOTREST GUARD iy licxiatine 1
F04-2-12 6WWV-046502-5000 STEPPED SCREW M5 M54 & M RAT 2




F04-3 BERMEII PLASTICS 11

8B TT/PLASTICS I




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F04-3-01 6WWV-047102-5000 INNER HEX SCREW M5x14 M5x14 7 F IR ET 4
F04-3-02 6AQV-040608-7100-0HD00 RH PANEL DECO COVER F R 1
F04-3-03 6AQV-040622-7100-10-0BM00 DECAL ASSY,RH PANEL (NABULA BLACK) PRI 1
F04-3-04 6AQV-040604-7100 RH PANEL BASE F AR 1
F04-3-05 6KM#-040081-8000-M1 NUT CLIP M5 MB5HE R 4
F04-3-06 6WWV-046502-5000 STEPPED SCREW M5 MSHLA & M R4AT 8
F04-3-07 6AQV-040606-7100 SIDE PANEL BUSHING MR E s e 4
F04-3-08 6KM#-160420-8001 SPONGE MAT K 10
F04-3-09 6WWV-045801-5000 RUBBER Y=y i 4
F04-3-10 6AQV-040603-7100 LH PANEL BASE TP RERAR 1
F04-3-11 6AQV-040607-7100-0HDOO LH PANEL DECO COVER TR e o 1
F04-3-12 6AQV-040621-7100-10-0BM00 DECAL ASSY,LH PANEL (NABULA BLACK) FEP IR A 1
F04-3-13 6AQV-040807-7100 LH DECO COVER,REAR FENDER SRR A i 3 1
F04-3-14 6AQV-040808-7100 RH DECO COVER,REAR FENDER JE R AT B 3 1
F04-3-15 30121-080020870 SCREW M8x20 B2ET M8X20 4




FO4-4 ¥RMEIV PLASTICS IV

#EEIV/PLASTICS IV




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F04-4-01 6AQV-040619-7100 SPONGE % 1

F04-4-02 6AQV-040605-7101 BATTERY BOX PRESS PLATE I A AR 1

F04-4-03 6WWV-046502-5000 STEPPED SCREW M5 M5H A & W ig4eT 2

F04-4-04 6AQV-041103-7100 FENDER iR 1

F04-4-05 6WWV-047102-5000 INNER HEX SCREW M5x14 M5x14 4 75 F 4T 4

F04-4-06 9060-040310 PLASTIC CLIPS WEHREE 2

F04-4-07 6AQV-041104-7100 HEAT INSULATOR b P 1

F04-4-08 6AQV-041101-7100 BATTERY BOX Ha b 1

F04-4-09 8080-041130 EXPANSION RIVET ASSY SRR AT 4 & 2 ALT:- 8080-041131, 8080-041132
F04-4-10 6WWV-046702-5000 INNER HEX SCREW M6x12 M6x12 A4 7N i 5T 4

F04-4-11 6AQV-041105-7100 FENDER,REAR SHOCK ABSORBER SR SRR AR 1

F04-4-12 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 M6x14 4 75 F1 & W 84T 2

F04-4-13 6KM#-040081-8000-M1 NUT CLIP M5 MB5HE B 6

F04-4-14 6AQV-041102-7100 BATTERY BOX CARTRIDGE Ha it £ R 1 1




F04-5 ¥4V PLASTICSV

#%H4 VIPLASTICS V

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F04-5-01 6AQV-000102-7100 SMALL SPROCKET GUARD SNt 1
F04-5-02 6WWV-047002-5000 INNER HEX SCREW M6x25 M6x25 A 7N i 155 ] 3
F04-5-03 6AQV-040701-7100 BELT UPPER GUARD o 1
F04-5-04 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 M6x14 4 75 F & M ig4ET 4
F04-5-05 6AQV-040702-7100 BELT LOWER GUARD % Ay 1




FO5-V1 Hi&# FRONT SUSPENSION

#8544 VI/PLASTICS VI




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F04-6-01 6WWV-047102-5000 INNER HEX SCREW M5x14 M5x14 7 F IR ET 4
F04-6-02 6AQV-040802-7100 REAR FENDER DECO COVER JE RS RAR 21 1
F04-6-03 6KM#-040081-8000-M1 NUT CLIP M5 MBIR L 2
F04-6-04 6NT1-041510 BUCKLE ASSY AN A A 1
F04-6-05 6AQV-040801-7100-10 "REAR FENDER JE B AR 1
F04-6-06 6AQV-040805-7100 PLUG,REAR FENDER JE PR R 1
F04-6-07 30110-421130010 SELF-TAPPING SCREW ST4.2X13 H BE4T ST4.2X13 2
F04-6-08 6AQV-040803-7100 LICENSE LIGHT BRACKET JEHET ] 5 AR 1




FO5-V1 Hi&# FRONT SUSPENSION

Hi B2 /FRONT SUSPENSION




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F05-Vv2-01 6L30-050002 LOCK SCREW, UPPER TRIPLE CLAMP IR R ET 1
F05-V2-02 6WWV-050005-5000 WASHER i 1
F05-v2-03 30102-080025870 INNER HEX SCREW M8x25 $24T M8X25 9
F05-V2-04 6AQV-050001-7101 UPPER TRIPLE CLAMP IR 1
F05-V2-05 6L30-050003 DUST-PROOF COVER By 1
F05-V2-06 6AQV-050010-1000 ANTI-DUST RING s 2 ) 2H A 2
F05-v2-07 6L30-050200 STEERING BEARING ASSY e A4 A 2
F05-V2-08 6AQV-050600-7103-M2 FRONT RH SHOCK ABSORBER A VA= A 1
F05-Vv2-09 6AQV-050500-7103-M2 FRONT LH SHOCK ABSORBER T AC Y B S 1
F05-V2-10 6L.30-050004 PLUG, FRONT FORK B U Rk 1
F05-v2-11 6AQV-0503C0 LOWER TRIPLE CLAMP ASSY TR 41 1
F05-V2-12 6AQV-050350-7100 HEADLIGHT BRACKET FCAT 22 i 1
F05-V2-13 30102-060016870 SCREW M6x16 kT 2
F05-V2-14 6AQV-050012-7100 FRONT SHOCK RH DECO GUARD TRk A 2 1 1
F05-V2-15 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 M6x14 4 7N i 6 BT IR4T 4
F05-V2-16 6WWV-046702-5000 INNER HEX SCREW M6x12 M6x12 A4 7~ i 5T 4
F05-V2-17 6AQV-050011-7100 FRONT SHOCK LH DECO GUARD TR A 28 1 1




FO6 J5&2%2 REAR SUSPENSION

J5 8% K B/REAR SUSPENSION ASSY




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F06-01 30204-122810 NUT M12X1.25 126 M12X1.25 2
F06-02 6AQV-060550-1000 A-SHAPE SWING ARM ASSY “fEENE 1
F06-03 6AQV-060008-1002 A-SHAPE SWING ARM BOLT M12X80 = AR IEEM12%80 1
F06-04 30024-122110110 BOLT [y 1
F06-05 6AQV-060504-1000 RETAINER FrFF g 2
F06-06 6AQV-060600-1001 TIE ROD WA A 1
F06-07 6AQV-060005-1000 SPACER, TIE ROD R A RIRE 1
F06-08 6AQV-060009-1002 TIE ROD BOLT M10X130 AT 242 M10%x130 1
F06-09 30204-102110 NUT M10X1.25 126 M10X1.25 2 ALT:- 30204-102810
F06-10 6AQV-060004-1002 REAR SHOCK ABSORBER BOLT M10X50 J5 R B M10x50 2
F06-11 6AQV-060100-7100-M2 REAR SHOCK ABSORBER SRR 2 1
F06-12 30200-080810 NUT M8 12t M8 4
F06-13 30306-080112 WASHER 8 P 8 2
F06-14 6AQV-060021-7100-0BP00 GUARD, CHAIN ADJUSTER (MAUD SPIRIT BLACK) ot 25T SRR 2
F06-15 6AQV-060020-7100 CHAIN ADJUSTER ASSY o &I R Yo 2
F06-16 6AQV-060300-7100-0BP00 REAR FORK ASSY (MAUD SPIRIT BLACK) 5 SRR 1
F06-17 6AQV-060006-1000-M1 NUT M16X1.5 12 FEM16x1.5 1
F06-18 6WWV-060030-5000-10 OIL SEAL MiES) 4
F06-19 6WWV-060002-5000 BUSHING, REAR SWING ARM SR 4
F06-20 30403-02280 NEEDLE BEARING TEHK 4
F06-21 6WWV-060003-5000 LINER, REAR SWING ARM SRR A 2
F06-22 6WWV-060004-5000 WASHER, REAR SWING ARM S R 2
F06-23 6AQV-060001-7100 REAR FORK SHAFT J& O S 1
F06-24 6KM#-100002-8000 PLUG BT 4




FO7 Ei% FRONT WHEEL

Hi#%FF/FRONT WHEEL




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
FO7-01 6AQV-070001-7100 FRONT WHEEL SHAFT A 1
F07-02 6AQV-070200-1000-20 OIL SEAL biES) 2
F07-03 30400-01785 BEARING Bl 2
F07-04 6AQV-070202-7100 FRONT RIM MIDDLE SPACER (g R R SR 1
F07-05 6AQV-070002-1000 FRONT WHEEL SHAFT BUSHING B 1
F07-06 30705-1601 TIRE EEFEFSE R 1
F07-07 6AQV-070200-7100-0BV0O0 FRONT RIM ASSY HACAA A 1
F07-08 5190-070030-1000 VALVE, INFLATION Sl 1
F07-09 A000-040702 INNER HEX SCREW M6x12 7S A IRETMBx 12 2 ALT:- 6KM#-040702-8000
F07-10 6AQV-070010-7100-0BM00 FRONT FENDER ASSY BT PSR AR 2H A 1
FO7-11 6AQV-070020-7100-0BM00 FRONT FENDER TUBE ASSY TR IR AR 22 2 7 4l 1




FO8 MABW E#3) 5 B MAB BRAKE ASSY

I E R | HYDRAULIC BRAKE ASSY

Tahm( |
25
10




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F08-01 6KJ0-080005 FRONT BRAKE DISC BOLT T Zh 2 R 9
F08-02 6AQV-080002-1000 "FRONT GEAR RING T4 B 1
F08-03 6AQV-080001-1000-M1 FRONT BRAKE DISC KBRS 1
F08-04 30102-060016870 SCREW M6x16 1247 2
F08-05 6AQV-080004-1000-M2 FRONT SPEED SENSOR TG A S 1
F08-06 6AQV-081000-7102 MAB HYDRAULIC BRAKE ASSY MAB I | 2 4% 5 1
F08-07 30102-102060810 SCREW M10x1.25x60 24T M10X1.25X60 2
F08-08 6AQV-080300-7100 REAR BRAKE PEDAL ASSY Ji 1) 3 AR 2 A 1
F08-09 6AQV-080400-1000 SPRING me 1
F08-10 30121-080025160 SCREW M8X25 124 M8X25 1
F08-11 6AQV-081003-1000 WIRE CLIP, REAR SPEED SENSOR S TR AR 2 T 1
F08-12 6AQV-080005-1000-M2 REAR RPM SENSOR JEFR AR A 1
F08-13 6NTG-080009 REAR GEAR RING I Vi vl 1
F08-14 6AQV-080006-1000 REAR BRAKE DISC JE 2 % 1
F08-15 6KM0-0911B0 REAR BRAKE PAD ASSY 5B A 1
F08-16 6AQV-081710-1001-M1 REAR BRAKE CALIPER J Hl 3R AR 1
F08-17 6AQV-081000-7100-20 WASHER g 16
F08-18 6GU#-081000-6000-23 BANJO BOLT 2 ULV E | 6
F08-19 6KM#-080002-8000 RUBBER OIL HOSE CLIP Wi e e 2
F08-20 A000-050015 WIRE CLIP, FRONT BRAKE FLUID HOSE T Zhi 7 e 2
F08-21 6AQV-081900-7100 REAR BRAKE FLUID INTAKE PIPE J& S 1
F08-22 6AQV-081800-7102 REAR BRAKE FLUID OUTLET PIPE S B H 1
F08-23 6L30-080006 WIRE CLIP 2, BRAKE FLUID HOSE il & L Jen 1
F08-24 8010-150003 TIE 5X250 L 5X250 4
F08-25 6AQV-081070-7100-M1 REAR BRAKE LIGHT SWITCH T HIET S 1
F08-26 6KM0-091215-20000 HOSE CLIP 1 T 2
F08-27 6AQV-081400-7100-24 RESERVOIR PIPE AR 1
F08-28 6AQV-081400-7100-M1 REAR BRAKE MASTER CYLINDER ASSY JE 2 IR LH 1
F08-29 6WWV-046802-5000 INNER HEX SCREW M6x16 M6x16 A /S FIRET 1
F08-30 6AQV-081410-1000-23 BACKING PLATE, RESERVOIR TANK il ES 1
F08-31 6AQV-081410-1000-22 GASKET, RESERVOIR TANK THIAR 2 ) 4 1
F08-32 6AQV-081410-1000-24 RESERVOIR TANK COVER s 1
F08-33 6AQV-081410-1000-25 SCREW, RESERVOIR TANK COVER AR R ARET 2
F08-34 6AQV-081410-1000-21 RESERVOIR TANK AR 1




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F08-35 6AQV-081300-7100-M1 ABS CONTROLLER ABSH | 4% 1
F08-36 6KJ0-080003-00001 "BRAKE HOSE CLIP W B 6
F08-37 6AQV-081603-7100 CLIP,FRONT BRAKE FLUID PIPE R Bh 3 7 2 5 1
F08-38 30102-060012810 SCREW M6X12 24T M6X12 1
F08-39 6AQV-081500-7100 FRONT BRAKE FLUID OUTLET PIPE T H A 1
F08-40 6AQV-081601-1002 WIRE CLIP, FLUID INLET HOSE T Zh3dk i v st 1
F08-41 6AQV-081100-7100-M1 FRONT BRAKE MASTER CYLINDER ASSY T3 E 5 2 % 1
F08-42 6AQV-081110-1000-47 BRAKE LEVER HZHFHR 1
F08-43 6AQV-081110-1000-46 CLAMP 40 2
F08-44 6AQV-081100-4000-27 PIPE g 1
F08-45 6KJ0-100002 CLUTCH PULL BINDING B SR RN 2
F08-46 6AQV-081110-1000-53 RESERVOIR TANK Bl 1
F08-47 6AQV-081110-1001-54 CAP, FLUID RESERVOIR HE N 1
F08-48 6GU#-081000-6000-22 BANJO BOLT 1 Iy igAR 1 1
F08-49 6AQV-081200-7100 FRONT RH BRAKE CALIPER ASSY T A 1 B 4 4L 1
F08-50 6AQV-081200-71A0 FRONT BRAKE PAD ASSY w4 1
F08-51 6AQV-081600-7102 FRONT BRAKE FLUID INTAKE PIPE W Eh3dE 1
F08-52 6WWV-046702-5000 INNER HEX SCREW M6x12 M6x12 A4 7~ F 55T 1




F10 ¥ M &% STEERING SYSTEM

¥ RAISTEERING SYSTEM




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F10-01 A000-100010-20000 RH HAND GRIP ASSY iR 1
F10-02 6AQV-167000-7100 RH HANDLEBAR SWITCH ASSY F RIS E K 1
F10-03 6AQV-100100-7100 HANDLEBAR PIPE J7 [ 3E A 1
F10-04 30105-040030410 SCREW M4X30 24T M4X30 1
F10-05 6AQV-100700-1003 THROTTLE LEVER I i 1
F10-06 6AQV-100500-7100 ADJUSTABLE THROTTLE CABLE EIN R TRETAS 1
F10-07 6AQV-100400-7100 THROTTLE CABLE IRENE 1
F10-08 30102-080025870 INNER HEX SCREW M8x25 124 M8X25 4
F10-09 6AQV-100003-7100 HANDLEBAR COVER 77 4% 55 2
F10-10 6KJ0-050005 WASHER g 4
F10-11 6AQV-100031-7100 HANDLEBAR BRACKET ASSY J7 [T S 4 R A 2
F10-12 6KJ0-050004 DAMPER RUBBER, UPPER TRIPLE CLAMP FIEMRZE IR 4
F10-13 6KJ0-050006-00001 LINER, UPPER TRIPLE CLAMP iR 2
F10-14 6AQV-100602-7101 HANDLEBAR RH CABLE HOOK J7 [0 A 2 LR 1
F10-15 6WWV-046702-5000 INNER HEX SCREW M6x12 M6x12 4 7S Fi IR 4T 2
F10-16 6AQV-100601-7101 HANDLEBAR LH CABLE HOOK J7 [ A o 2 R 1
F10-17 6AQV-100600-7100 CLUTCH CABLE BERE 1
F10-18 6WWV-100200-5003 CLUTCH LEVER ASSY BAETFWAE 1
F10-19 6WWV-100201-5000 CLUTCH LEVER BEF 1
F10-20 6KM#-100002-8000 PLUG O T g 1
F10-21 6AQV-166000-7100 LH HANDLEBAR SWITCH ASSY 7 FAEIF I R 1
F10-22 A000-100001-10000 LH HAND GRIP iR 1
F10-23 801F-100101 TIE BAND &1 i 1
F10-24 6KJ0-100002 CLUTCH PULL BINDING AR R 2
F10-25 30204-102810 NUT M10X1.25 125} M10X1.25 2




F11 J5% REAR WHEEL

JF#/REAR WHEEL

21




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F11-01 6AQV-060006-1000-M1 NUT M16X1.5 12 EEM16x1.5 1
F11-02 6AQV-110033-7100 BRAKE REAR WHEEL SHAFT PLAIN WASHER JE T 2
F11-03 6AQV-110004-1000 REAR WHEEL RH SHAFT BUSHING JE A b 1
F11-04 30705-1602 TIRE PBEFEFEE R 1
F11-05 6AQV-110200-7100-0BV0OO REAR RIM ASSY JEREA G 1
F11-06 5190-070030-1000 VALVE, INFLATION il 1
F11-07 30400-01784 BEARING AR 2
F11-08 30500-027800N OIL SEAL biiEa) 1
F11-09 6AQV-110202-7100 REAR RIM MIDDLE SPACER Jee sl RS 1
F11-10 6AQV-110004-7100 DRIVEN PULLEY SEAT DAMPER B e JE 2 e 6
F11-11 6AQV-110003-7100 DRIVEN PULLEY SEAT SHAFT SLEEVE B R 1
F11-12 6AQV-110501-7100 DRIVEN PULLEY SEAT B 1
F11-13 30400-02503 BEARING AR 1
F11-14 30800-05205 CIRCLIP FOR HOLE FLA B4 P 1
F11-15 30501-035800N OIL SEAL & 1
F11-16 6AQV-110003-1000 REAR WHEEL LH SHAFT BUSHING JE R 1
F11-17 6AQV-110009-7101-M1-0BP00 DRIVEN PULLEY B 1
F11-18 6AQV-110034-7100 "DRIVEN PULLEY SEAT STUD B e 18Rk A A 6
F11-19 30204-102810 NUT M10X1.25 2R 6
F11-20 6AQV-110001-7100 REAR WHEEL SHAFT JE ke 1
F11-21 6AQV-110008-7100-M1 SYNCHRONOUS BELT EbZi 1
F11-22 30006-060016810 BOLT M6X16 [y 2 ALT:- 30006-060016870
F11-23 6AQV-110021-7101-0BM00 REAR FENDER OUTER PLATE JE SRR AME 1
F11-24 6AQV-030120-7100 SEAT SUPPORT JEE SR 1
F11-25 5HY0-220113 BOLT M8x20 M S IZHM8x20 4
F11-26 6AQV-110010-7101 REAR FENDER INNER PLATE ASSY JE RS YRR AR ALK, 1
F11-27 6AQV-110031-7100 FENDER RUBBER 1 PIRAR 2RI 6
F11-28 6AQV-110032-7100 FENDER RUBBER 2 PR g I 8




F12 48 FUEL TANK

M4/FUEL TANK

&)

7 -'-J

Y7/
L)

III. i .-. n “‘ ' {;‘
//
s

',
]
A

A




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F12-01 6AQV-121000-7100-0BM0OO FUEL TANK ASSY (NEBULA BLACK) AR AL 1
F12-01 6AQV-122000-7100-10-0W500 FUEL TANK WITH DECAL ASSY. (SILVER+RED) AR TEA A 1
F12-02 6AQV-120001-7100-0BP00 FUEL TANK REAR LOWER BRACKET (MAUD SPIRIT BLACK) TAHJE T e 328 1
F12-03 30006-060016810 BOLT M6X16 1242 M6X16 2 ALT:- 30006-060016870
F12-04 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET BB E S SRR P T 2 2
F12-05 5020-031002 RUBBER SLEEVE LINER, FRONT LICENSE BRACKET BRI SR IR B & 2
F12-06 30204-060810 NUT M6 126 M6 2
F12-07 6090-120210 QUICK JOINT Pk 2
F12-08 6070-120400 CLAMP Dia.14.5 T4 (D14.5) 2
F12-09 A000-050015 WIRE CLIP, FRONT BRAKE FLUID HOSE B )i e 1
F12-10 6AQV-120030-7100 HIGH-PRESSURE FUEL HOSE ASSY R A A 1
F12-11 6AQV-150900-7100 FUEL PUMP ASSY bliiEra =5 1
F12-12 30006-050020810 BOLT M5X20 124 M5X20 6
F12-13 6FI13-170500-00001 FUEL LEVEL SENSOR BOLT A A IS 22 B R A 2
Fl12-14 6AQV-170200-7100-M1 FUEL LEVEL SENSOR T 07 e R 1
F12-15 6AQV-120002-7100 "CUSHION RUBBER WAHSER SRR A 2




F13-V2 EEH SEAT

B %4SEAT




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F13-V2-01 30102-080016810 SCREW GB/T70.1_M8x16 24T GB/T70.1_M8x16 2
F13-V2-02 6AQV-130001-7100 FRONT SEAT BRACKET I AR S A 1
F13-V2-03 6AQV-130100-7103 FRONT SEAT ASSY (RUBY RED) BT RS A 1
F13-V2-03 6AQV-130100-7101-10 FRONT SEAT ASSY (NEBULA BLACK) iR A 1
F13-V2-04 6KM0-130205 CUSHION RUBBER WAHSER LRI B 6
F13-V2-05 6WWV-046702-5000 INNER HEX SCREW M6x12 M6x12 4 7~ F BR4AT 1
F13-V2-06 6NTG-200424 INNER HEX SCREW M6x25 7S A IBETMBX25 2
F13-V2-07 6AQV-130002-7101 SEAT BRACKET A B[] TE AR 1
F13-V2-08 6KM0-120010 T-TYPE BUSHING ASSY TR EHE 2
F13-V2-09 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET HRREE SOOI IR IR & 2
F13-V2-10 6AQV-130200-7102 REAR SEAT ASSY (RUBY RED) J5 R 1
F13-V2-10 6AQV-130200-7101-10 REAR SEAT ASSY (NEBULA BLACK) Ja R A 1




F14 JEE FOOTREST

KE/FOOTREST




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F14-01 30006-080050870 BOLT [ 4
F14-02 30903-0322210 COTTER PIN 3.2X22 FFO4 3.2X22 2
F14-03 30300-100112 WASHER 10 P 10 2
F14-04 6AQV-140600-7101 FRONT LH FOOTREST BRACKET e T T T 4 1
F14-05 0180-334004 GASKET 8.2x15x1.5 A 8.2X15X1.5 2
F14-06 6AQV-141000-7100 GEARSHIFT ROD CONNECTING ASSY AR R G 1
F14-07 6WWV-140141-5000 PIN SHAFT FH%h 2
F14-08 A000-140103-20000 SPRING % 2
F14-09 6KMV-140170-8100 FOOTREST RUBBER IS A 4 2
F14-10 6KWV-140800-1000-0BP00 LH FRONT FOOTREST SEAT ASSY (MAUD SPIRIT BLACK) T R R 1
F14-11 6GU#-140202-6000 LIMIT BOLT FRALRRET 2
F14-12 30105-050014470 SCREW M5X14 14T M5X14 8
F14-13 6AQV-140700-7100 RH FRONT FOOTREST BRACKET A4 T i S 2 1
F14-14 6KWV-140900-1000-0BP00 RH FRONT FOOTREST SEAT ASSY (MAUD SPIRIT BLACK) A T B R 1
F14-15 30102-080020870 SCREW M8X20 $24TM8x20 4
F14-16 6AQV-140040-7100-0BP00 RH REAR FOOTREST BRACKET ASSY (MAUD SPIRIT BLACK) A i S S AR e 1
F14-17 30006-102030810 BOLT M10X1.25X30 1242 M10X1.25X30 4
F14-18 6AQV-146000-7101-0BP00 RH REAR FENDER BRACKET (MAUD SPIRIT BLACK) 1 5 PR AR 22 5 R 1
F14-19 5HY0-220113 BOLT M8x20 I 5 IZHM8x20 4
F14-20 6GU#-1400B0-6000-0BP00 RUBBER, RH REAR FOOTREST BOARD (MAUD SPIRIT BLACK) 15 s 2 A Bl 1
F14-21 6GU#-140051-6000-0BP00 REAR RH FOOTREST SEAT (MAUD SPIRIT BLACK) 15 J5 R 3 1
F14-22 6GU#-140080-6000 RUBBER, REAR FOOTREST BOARD T TR 1 7 2B A 2
F14-23 A000-140142 PIN SHAFT Dia 8 8 2
F14-24 A000-140106 LOCATING GASKET 2 SEMH AT 2
F14-25 5190-037813 SPRING i 2
F14-26 5190-037814 STEEL BALL I 2
F14-27 A000-140104 LOCATING GASKET 1 ENRAT 2
F14-28 30802-00603 CIRCLIP 6 F e 2
F14-29 6AQV-145000-7101-0BP00 LH REAR FENDER BRACKET (MAUD SPIRIT BLACK) FE TG P4 YRR 2235 e 1
F14-30 6AQV-140030-7100-0BP00 LH REAR FOOTREST BRACKET ASSY (MAUD SPIRIT BLACK) IE S5 TS S B A 1
F14-31 6GU#-1400A0-6000-0BP00 RUBBER, LH REAR FOOTREST BOARD (MAUD SPIRIT BLACK) Frfa Hps SR B 1
F14-32 6GU#-140041-6000-0BP00 REAR LH FOOTREST SEAT (MAUD SPIRIT BLACK) I I S 1




F15 38 &4 ELECTRIC SYSTEM

B 4 R4/ELECTRIC SYSTEM




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F15-01 6AQV-150100-7101 MAIN CABLE F L 1
F15-02 806A-151302 FUSE 10A RG22 _10A 2
F15-03 806A-151307 25A FUSE 25AfRIK £ 1
F15-04 806A-151305 FUSE 15A RG22 _15A 3
F15-05 8010-151301 FUSE 5A T2 _5A 2
F15-06 6WWV-047002-5000 INNER HEX SCREW M6x25 M6x25 A 7~ F 15T 1
F15-07 6FIV-150600-7000 HORN VIR 1
F15-08 9060-180029 RADIATOR SLEEVE TUBE MR IREEY 1
F15-09 6WWV-030019-5000 CUSHION SLEEVE g RE 1
F15-10 30204-060870 NUT M6 125 M6 1
F15-11 6AQV-001000-7100 ECU ASSY ECUKJ, 1
F15-12 6AQV-001300-7100 ECU RUBBER ECUR K 1
F15-13 6KMV-151500-3000 SIDE STAND SWITCH PUEE TIPS 1
F15-14 6AQV-150310-7100 STARTER MOTOR POSITIVE HR Tk TE AR LR 1
F15-15 30301-060470 WASHER 6 h[E 6 1
F15-16 5BY4-150330 AUXILIARY RELAY HHBh Ak L% 4
F15-17 9010-150004 TIE FLatr 1
F15-18 8010-150003 TIE 5X250 L 5X250 14
F15-19 801F-100101 TIE BAND el 1
F15-20 6AQV-150176-7100 LICENSE LIGHT ADAPTER CABLE J R AT e 2 1
F15-21 9RHV-150700-1000 TIE BAND, BATTERY E ok 1
F15-22 8010-090005 BOLT M6x16 1ZH4M6x16 1
F15-23 83200-0000-750006 BATTERY & Hth 1
F15-24 6100-150500 RUBBER SLEEVE, FLASHER TR 58 2 AR i 2
F15-25 SN1V-691100-1201-11 T-BOX ez 1
F15-26 6AQV-110031-7100 FENDER RUBBER 1 HR R 22 IR 2
F15-27 6AQV-150420-7100 BATTERY NEGATIVE 2 b 1 AR 2 1
F15-28 6AQV-151000-1000 REGULATOR e I T 5% 1
F15-29 30102-060025870 SCREW M6x25 24T MBX25 1
F15-30 FA8V-150600-1000-10 USB OUTPUT SOCKET ASSY USBiHh EE 4 & 1
F15-31 6KJ0-150600 SENSOR, ROLL-OVER 4 e 1
F15-32 30006-050020810 BOLT M5X20 1% M5X20 2
F15-33 6AQV-150510-7100 STARTER RELAY JE B4k H A 1




F16 4T R LIGHTS

{TBILIGHT




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F16-01 6KM#-050030-8100 SIDE REFLECTOR M 2 5 2 2
F16-02 6AQV-160110-7100 HEADLIGHT T RRXT A 1
F16-03 6AQV-160520-7100 RH FRONT TURN LIGHT ASSY F AT AT A 1
F16-04 6AQV-160510-7100 LH FRONT TURN LIGHT ASSY fenrEE AT A 1
F16-05 6AQV-161000-7100 FLASHER AP 1
F16-06 6GUV-160600-6200 LICENSE LIGHT i AT 1
F16-07 30202-050110 NUT M5 126k M5 4
F16-08 6AQV-160540-7100 RH REAR TURN LIGHT ASSY H e mAT A 1
F16-09 6AQV-160530-7100 LH REAR TURN LIGHT ASSY FERRE AT RS 1
F16-10 9AWV-160910-2C01-M1 REAR REFLECTOR J& R A 1




F17 f¢3k DASHBOARD

{3 & B/DASHBOARD ASSY

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F17-01 6AQV-171000-7100 DASHBOARD &S 1
F17-02 30102-060020870 INNER HEX SCREW M6x20 BRETM6%20 2




F18 A #1 &4 COOLING SYSTEM

AH A K FR/COOLING SYSTEM ASSY




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F18-01 30006-060016810 BOLT M6X16 [ 1
F18-02 30601-212570 CLAMP 78 2
F18-03 6AQV-180110-4000 RESERVOIR CAP ASSY Bl KA EAS 1
F18-04 6AQV-180100-7100 RESERVOIR ASSY BlIKAEA L 1
F18-05 A000-050015 WIRE CLIP, FRONT BRAKE FLUID HOSE AT S e e 1
F18-06 6AQV-180003-7100 CONNECTING PIPE, RESERVOIR BRI EEE 1
F18-07 30601-229060 CLAMP e 4
F18-08 6AQV-180002-7100 RADIATOR WATER OUTLET HOSE BB K 1
F18-09 6WWV-047002-5000 INNER HEX SCREW M6x25 M6x25 4 75 F 34T 2
F18-10 CFCV-CAC002-2000-M1 CLIP CLIP 1
F18-11 30006-080030870 BOLT M8X30 e 2
F18-12 A000-180005 RADIATOR SHOCK ABSORBER RUBBER 2 AR IRE i 21 2
F18-13 A000-180010-20000 RADIATOR RUBBER DAMPER 2 BUSHING B R R I & 2
F18-14 30202-080110 NUT 2252 1
F18-15 6AQV-181100-7101 RADIATOR ASSY B SR e 1
F18-16 30601-220050 CLAMP B20 4iB20 2
F18-17 6AQV-181300-7100 TUBE i 1
F18-18 6AQV-181500-7100 FILLER CAP ASSY K O %4 1
F18-19 6AQV-181200-7100 FAN MOTOR ASSY K LA & 1
F18-20 6AQV-181000-7101 RADIATOR FAN ASSY BOREE KR & 1
F18-21 6AQV-180001-7100 RADIATOR WATER INLET HOSE B S K 1




F10-1 2450578 WARNING DECAL

-

Failure to follow these instructions may result in serious

injury or death.

® Read the Owner's Manual carefully before riding. Do not
attempt to do any improper modification or customization
to the vehicle.

® Always wear helmet and protective gear. F_,,af1

® Use unleaded gasoline of 95 Octane or above. J_ﬁf

@ Do not touch muffler, radiator and engine when hot. Do
not touch rotating parts such as wheels during running.

® Drive according to road conditions. Slow down in poor
visibility and on slippery road surfaces.

® Have your vehicle serviced or adjusted regularly,
especially the drive chain.

® Do notrun the engine at idle for a prolonged period.

® Always start driving at the 1* gear.

® Shut off the engine when the oil pressure indicatorsnais on.

CFMOTO

A BNOE-190002-6002 EUZ1T 7

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks

F19-1-01 6NQ#-190002-6002 SAFETY WARNING INSTRUCTION LABEL 2 A B AR 1 ALT:- A0O00-190102




F19-2 W8t =M L FUEL TANK LABEL

1

2
Iltem No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F19-2-01 6AQV-190002-7100 LH LABEL, FUEL TANK THFE AR 1

F19-2-02 6AQV-190003-7100 RH LABEL, FUEL TANK WA A bR 1




F19-3 &5 G4 MODEL DECAL

TH: A AR, M5
gifs: BERE
M)ﬁ :

i: ABS

T4XS
T40X10

NNNNNNNNNNNNNNNNNNNNNNNNNNNNNNN

00000000000000000000000000000




F20 fEE T A TOOLS

Bi% T2/ TOOLS

Vi

Iltem No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F20-03 6AQV-200400-7100 RH REARVIEW ASSY A JE AR B R 1
F20-04 6AQV-200300-7100 LH REARVIEW MIRROR ASSY e JE A B, 1




F36 MMmAKRZRS FUEL VAPORIZATION SYSTEM

W& & Z%/FUEL EVAPORATION SYSTEM

12

%ﬁﬂ




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F36-01 6L.30-360200 CANISTER Tl 1
F36-02 30601-109010 CLAMP A9 4 A9 5
F36-03 30601-111010 CLAMP A11 EALL 1
F36-04 6AQV-360002-7100 FUEL VAPOR ADSORPTION HOSE 2 PR 2SR B N 1
F36-05 6AQV-360003-7100 FUEL VAPOR DESORPTION HOSE 1 TR ZE VR 1
F36-06 30601-112010 CLAMP A12 i AL12 2
F36-07 1F30-172000 CANISTER MAGNETIC VALVE R L 1
F36-08 30601-110010 CLAMP A10 4 AL0 2
F36-09 6WWV-360010-5000 “TWO-WAY VALVE LA [ 1
F36-10 6AQV-360005-7100 TWO-WAY VALVE BRACKET XL 1] ) S 48 1
F36-11 6AQV-360001-7100 FUEL VAPOR ADSORPTION HOSE 1 TR VR B 1
F36-12 6AQV-360004-7100 FUEL VAPOR DESORPTION HOSE 2 PR AR 1
F36-13 8010-360001 VACUUM T-JOINT B =@k 1
F36-14 30601-108010 CLAMP A8 A8 2
F36-15 6AQV-360007-1000 LH FUEL VAPOR DESORPTION HOSE FE R R IR R I 1
F36-16 6AQV-360008-1000 RH FUEL VAPOR DESORPTION HOSE AR AR L 1




F41 €8¢ AIR FILTER

ZE R AR FILTER ASSY




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F41-01 0SQV-110000-5002 AIR FILTER ASSY ERBEA 1
F41-02 0120-110003 CLAMP 52 52 2
F41-03 6NTA-040202 INNER HEX SCREW M5x12 HNAAIFEIM5x12 2
F41-04 0SQV-110000-5000-21 SEAL RING EiE 1
F41-05 0SQV-112000-1000 FILTER ELEMENT A 1
F41-06 0SQV-110005-5000 BREATHER HOSE, CRANKCASE BB N E 1
F41-07 0SQV-110000-5000-24 CLAMP BHIHR G 1
F41-08 30601-117010 CLAMP A17 b7 1
F41-09 0SQV-110000-1000-24 STORAGE HOSE e 1
F41-10 30601-110010 CLAMP A10 b7 1
F41-11 0SQV-110000-1000-25 OIL STORAGE HOSE e 1
F41-12 0SQV-110000-5000-22 CLAMP HiE10.5 1
F41-13 0SQV-110000-1000-21 VALVE 315 iR 1
F41-14 0SQV-110000-5000-20 CLAMP H3E19.8 1




E01-1 k& Fih#hsH4H 4 UPPER & LOWER CRANKCASE ASSY

F a2 B RA T s 24 S BU/UPPER & LOWER CRANKCASE




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E01-1-01 0SQV-011102-1000 OIL NOZZLE Dia.7 5% d 2
E01-1-02 0SQV-011104-1000 SEAL RING, FILLER EkOFEHE 1
E01-1-03 0010-090005-0010 BOLT M6x16 12 M6X16 4
E01-1-04 0SQV-011105-1000 BEARING GUARD, LH HEFE R 1
E01-1-05 0SQV-01FZ01-1003-0BP00 CRANKCASE ASSY phimFEAHS 1
E01-1-06 0SQV-060011-1000 BEARING SLEEVE HEE 2
E01-1-07 0SQV-011107-1000 O-RING 15X1.9 OZU[E 15X1.9 1
E01-1-08 0SQV-011108-1000 FORK SHAFT COVER KX 1
E01-1-09 30403-01400 NEEDLE BEARING RETHE 1
E01-1-10 1F30-011600 OIL SEAL 14X24X6 i 14X24X6 1
E01-1-11 30403-02500 BEARING RETHE 1
E01-1-12 0SQV-011103-1000 RESTRICTION PLUG TITEE 1
E01-1-13 0SQV-011106-1000 BEARING GUARD, RH B HEE R 1
E01-1-14 30406-00401 ROLLER NEEDLE P4x7.8 RETP4x7.8 2
E01-1-15 0180-011006 GASKET 14 #R14 1
E01-1-16 0180-021008-00001 BOLT M14X1.25X12 $RFEM14x1.25%12 1
E01-1-17 0SQV-011004-1000 RETAINER, BEARING HhE I ERER 1
E01-1-18 0SQV-011003-1000 RETAINER, BEARING F LT ER 1
E01-1-19 30410-01000 ROLLER 10x14 B R F10X14 3
E01-1-20 0SQV-012003-1000 BOLT M8x45 1244 M8X45 3
EO01-1-21 0700-012105-00001 PLUG, MAIN OIL RAIL FHE 1
E01-1-22 0700-012106-00002 OIL FILTER BOLT HinE L1212 1
E01-1-23 0SQV-012002-1000 BOLT M8x65 12 M8X65 4
E01-1-24 0SQV-012500-1000 BOLT ASSY M8X105 1418 M8X105 3
E01-1-25 0SQV-012600-1000 BOLT ASSY M8X55 HE IR FE MBX55 1
E01-1-26 0SQV-010001-1001 COUNTERSHAFT OIL SEAL 40X58X8 i 40X58X8 1
E01-1-27 0010-060012-0010 BOLT M6x30 1242 M6X30 3
E01-1-28 0SQV-012400-1000 OIL PRESSURE SWITCH WUE 1915 1
E01-1-29 0SQV-012700-1000 BOLT ASSY M8X45 H & I8 M8X45 2
E01-1-30 0SQV-012200-1000 BOLT ASSY M9X108 H A8 MIX108 6




E01-2 ZA&AMFHELH LEFT& RIGHT SIDE COVER

H&EM =4 K R/RIGHTALEFT SIDE COVER




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E01-2-01 0010-021017-0010 BOLT M6x25 12 M6X25 11
E01-2-02 0700-012201 O-RING 5X2 O % H:} ¥ 5X2 1
E01-2-03 0SQV-013100-1000-M1 VIEWER, OIL LEVEL HEMREES 1
E01-2-04 0SQV-013001-1000 CIRCLIP Wz iy 1
E01-2-05 30410-00800 ROLLER BEHRF 4
E01-2-06 30403-01200 BEARING 12X16X10 FEHIIR 12X16X10 1
E01-2-07 0010-080009 OIL SEAL 12X20X5 i 12X20X5 1
E01-2-08 0SQV-013010-5000-0D600 RH SIDE COVER (BLACK) aMEAE 1
E01-2-09 0700-013008 PLUG, OIL FILLING nihE 1
E01-2-10 0110-013030 O-RING 18X3.55 OJ %4+ 18X3.55 1
E01-2-11 0SQV-014010-5000-0D600 LH SIDE COVER (BLACK) EMZAS 1
E01-2-12 0010-060012-0010 BOLT M6x30 1244 M6X30 11
E01-2-13 0180-014010 WIRE CLIP HXAT 1
E01-2-14 01A0-012003 O-RING 35X3.5 Of %%t PE 35X3.5 1
E01-2-15 01A0-012002-0D600 COVER, OIL STRAINER (BLACK) R 1
E01-2-16 0DMO0-011006 O-RING 13X2 O ZE 1 E 1
E01-2-17 0DMO0-014003 VIEWING HOLE, TIMING INSPECTION ENVEAE 1




E01-3 HJ&E5E OIL PAN

g5 7 B R/OIL PAN

/®

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E01-3-01 0SQV-015001-1001-0BP00 OIL PAN MER 1
E01-3-02 0010-021017-0010 BOLT M6x25 LEYES 13
E01-3-03 0010-021014 WASHER 12 BE12 1
E01-3-04 0180-011500 MAGNETIC DRAIN BOLT R MRS 1
E01-3-05 30410-00800 ROLLER BEHERF 2




E02-1 KELEE > B B CYLINDER HEAD COVER

K% E2 B R/CYLINDER HEAD COVER




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E02-1-01 0010-021019-0010 BOLT M6x12 IZF M6X12 4
E02-1-02 0SQV-021004-1000 PRESS PLATE ER 1
E02-1-03 0700-021003-00001 CYLINDER HEAD COVER BOLT (GALVANIZED TRIVALENT CHRO) SHEHESER 4
E02-1-04 0700-021200 CYLINDER HEAD COVER BOLT SEAL RING SIESEREHE 4
E02-1-05 0SQV-021010-1000-10-0BP00 CYLINDER HEAD COVER SHEESHG 1
E02-1-05 0SQV-021010-1000-0BP0O0 CYLINDER HEAD COVER (MAUD SPIRIT BLACK) SHESHN 1
E02-1-06 0SQV-021100-1000 PRESS PLATE REERAH 1
E02-1-07 0SQV-021002-1000 GASKET, CYLINDER HEAD COVER SEEERHE 1
E02-1-08 0HU0-021002 GULP PIN S5 2
E02-1-08 0HU0-021002-00001 GULP PIN S 2
E02-1-09 0SQV-170200-1000 SPARK PLUG KIEEAH 2
E02-1-10 0SQV-178000-1000 IGNITION COIL RKEE 2
E02-1-11 OMQB-021100-20001 SPRING VALVE ASSY ERIRES 1
E02-1-12 0SQV-021020-1000-0BP00 CAP, ONE-WAY VALVE (MAUD SPIRIT BLACK) SEREAYE 1
E02-1-13 0SQV-021005-1000 LABYRINTH COVER GASKET REERBEA- 1




E02-2 &L= 4> B (1) CYLINDER HEAD(1)

KA 4 ER(1)/CYLINDER HEAD(1) |

| 11213141513 |
21




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E02-2-03 0SQV-022105-1000 BOLT M6x65 124 M6X65 2
E02-2-04 0SQV-022106-1001 HEX FLANGE BOLT NAEE=EIRR 10
E02-2-05 0DM0-022201-10000 DOWEL PIN 8x12 TE I 4
E02-2-06 0SQV-022008-1000 CYLINDER HEAD BOLT M10X150 AL 35 184 M10X150 6
E02-2-07 0700-022016 WASHER 10.5x19x2.3 48 10.5X19.2.3 6
E02-2-08 0SQV-022011-1000 BOLT M6x90 1244 M6X90 2
E02-2-09 0010-022020-00002 BOLT M6x22 IRHEM6x22 4
E02-2-10 0SQV-022200-1000 CONNECTOR ASSY. gAY 1
E02-2-11 1F30-024016 OIL SEAL, SURFACE U h 1
E02-2-12 018B-022810 WATER TEMPERATURE SENSOR KRGS 1
E02-2-14 0MQ0-022500 THERMOSTAT IENEE 1
E02-2-15 0SQV-022002-1000 SEAL RING, THERMOSTAT CAP TEREEIE 1
E02-2-16 0SQV-022001-1000-10-0BP00 THERMOSTAT CAP (MAUD SPIRIT BLACK) THRERE 1
E02-2-17 0SQV-022300-1000 GASKET, CYLINDER HEAD SHERRAH 1
E02-2-18 0180-022003-00001 STUD R SLIRAE 4
E02-2-19 0700-021200 CYLINDER HEAD COVER BOLT SEAL RING SEEERRTEHE 1
E02-2-20 0DM0-022008-00001 CYLINDER HEAD DAMPING BOLT TR EIRE 1
E02-2-21 0SQV-022100-1003-0BP00 CYLINDER HEAD ASSY SELE B 1




E02-3 |fiLE 45 (2) CYLINDER HEAD(2)

B35 (2)ICYLINDER HEAD(2)

M3




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E02-3-01 0SQV-022004-1000 VALVE, INTAKE HSI] 4
E02-3-02 0SQV-022005-1000 VALVE, EXHAUST S 4
E02-3-03 0MQ0-022003 UPPER SEAT, VALVE SPRING KB E L 8
E02-3-04 0700-022004 LOCK CLIP, VALVE RIS 16
E02-3-05 0MQO0-022005-0370 TAPPET T=3.94 f#4x T=3.94 8
E02-3-05 0MQ0-022005-0380 TAPPET T=3.96 1 T=3.96 8
E02-3-05 0MQ0-022005-0390 TAPPET T=3.98 £ T=3.98 8
E02-3-05 0MQ0-022005-0400 TAPPET T=4.00 1 T=4.00 8
E02-3-05 0MQO0-022005-0410 TAPPET T=4.02 f4E T=4.02 8
E02-3-05 0MQ0-022005-0420 TAPPET T=4.04 i T=4.04 8
E02-3-05 0MQ0-022005-0430 TAPPET T=4.06 £ T=4.06 8
E02-3-05 0MQ0-022005-0440 TAPPET T=4.08 {1 T=4.08 8
E02-3-05 O0MQ0-022005-0450 TAPPET T=4.10 #4E T=4.10 8
E02-3-05 0MQ0-022005-0460 TAPPET T=4.12 1 T=4.12 8
E02-3-05 0MQO0-022005-0470 TAPPET T=4.14 i T=4.14 8
E02-3-05 0MQ0-022005-0480 TAPPET T=4.16 1 T=4.16 8
E02-3-05 0MQO0-022005-0490 TAPPET T=4.18 i T1=4.18 8
E02-3-05 0MQ0-022005-0070 TAPPET T=3.34 1 T=3.34 8
E02-3-05 O0MQ0-022005-0080 TAPPET T=3.36 £ T=3.36 8
E02-3-05 0MQ0-022005-0090 TAPPET T=3.38 4 T=3.38 8
E02-3-05 0MQO0-022005-0100 TAPPET T=3.40 4 T=3.40 8
E02-3-05 0MQ0-022005-0110 TAPPET T=3.42 1 T=3.42 8
E02-3-05 0MQO0-022005-0120 TAPPET T=3.44 i T1=3.44 8
E02-3-05 0MQ0-022005-0130 TAPPET T=3.46 {4 T=3.46 8
E02-3-05 O0MQ0-022005-0140 TAPPET T=3.48 fit4r T=3.48 8
E02-3-05 0MQ0-022005-0150 TAPPET T=3.50 4 T=3.50 8
E02-3-05 O0MQ0-022005-0160 TAPPET T=3.52 fiE4: T=3.52 8
E02-3-05 0MQ0-022005-0170 TAPPET T=3.54 4 T=3.54 8
E02-3-05 O0MQ0-022005-0180 TAPPET T=3.56 fiE4E T=3.56 8
E02-3-05 0MQ0-022005-0190 TAPPET T=3.58 4 T=3.58 8
E02-3-05 O0MQ0-022005-0200 TAPPET T=3.60 fE4: T=3.60 8
E02-3-05 0MQ0-022005-0210 TAPPET T=3.62 f4F T=3.62 8
E02-3-05 0MQ0-022005-0220 TAPPET T=3.64 1 T=3.64 8
E02-3-05 0MQ0-022005-0230 TAPPET T=3.66 4 T=3.66 8




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E02-3-05 0MQO0-022005-0240 TAPPET T=3.68 4 T=3.68 8
E02-3-05 0MQO0-022005-0250 TAPPET T=3.70 #H T=3.70 8
E02-3-05 0MQO0-022005-0260 TAPPET T=3.72 A 1=3.72 8
E02-3-05 0MQO0-022005-0270 TAPPET T=3.74 i T=3.74 8
E02-3-05 0MQO0-022005-0280 TAPPET T=3.76 #H T=3.76 8
E02-3-05 0MQO0-022005-0290 TAPPET T=3.78 i T=3.78 8
E02-3-05 0MQO0-022005-0300 TAPPET T=3.80 ## T=3.80 8
E02-3-05 0MQO0-022005-0310 TAPPET T=3.82 i T=3.82 8
E02-3-05 0MQO0-022005-0320 TAPPET T=3.84 #H T1=3.84 8
E02-3-05 0MQO0-022005-0330 TAPPET T=3.86 #HE T=3.86 8
E02-3-05 0MQO0-022005-0340 TAPPET T=3.88 #EH T7=3.88 8
E02-3-05 0MQO0-022005-0350 TAPPET T=3.90 #HE T=3.90 8
E02-3-05 0MQO0-022005-0360 TAPPET T=3.92 4 T1=3.92 8
E02-3-06 0SQV-022006-2000 LOWER SEAT, VALVE SPRING S BE T E 8
E02-3-07 0SQV-022003-1000-10 VALVE SPRING K|IIHE 8
E02-3-08 0700-022400-1000 SEAL RING, VALVE STEM K BEAY 8




E02-4 S L4 E Bi(3) CYLINDER HEAD(3)
KL 7k (4)/CYLINDER HEAD(4)

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E02-4-01 0SQV-023010-5000-0BP00 CYLINDER BODY ASSY (MAUD SPIRIT BLACK) SERAH 1
E02-4-02 30410-00800 ROLLER BEHRF 4

E02-4-03 0SQV-023002-1000 GASKET, CYLINDER SEARR 1




E02-5 B S35 B CAMSHAFT

RS 37 B RICAMSHAFT

3




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E02-5-01 30004-060012150 BOLT L3 2
E02-5-02 1F30-024012 BOLT M6x18 1244 M6X18 2
E02-5-03 0700-024003 RETAINER WEFHERA 2
E02-5-04 0SQV-024013-1001 CENTRIFUGAL WHEEL Bl 1
E02-5-05 0SQV-024002-1000 AIR OUTLET TIMING SPROCKET BESIERBEE 1
E02-5-06 0SQV-024001-1000 AIR INLET TIMING SPROCKET HSIEREER 1
E02-5-07 0SQV-024200-1000 TIMING CHAIN IERHESRAH 1
E02-5-08 0SQV-024100-1000 CHAIN GUIDE BLOCK S 1
E02-5-09 0SQV-024600-2000 CAMSHAFT,EXHAUST B MR A4 1
E02-5-10 0SQV-024500-2000 CAMSHAFT,INLET HE O HAY 1
E02-5-11 0SQV-024005-1001 TENSION PLATE FKEM 1
E02-5-12 0SQV-024009-1000 PIN SHAFT SR EH 1
E02-5-13 0SQV-024008-1000 PLATE, TIMING CHAIN IERYESRTEMR 1
E02-5-14 0010-021019-0010 BOLT M6x12 124 M6X12 1
E02-5-15 0SQV-024400-1001 HYDRAULIC TENSIONOR RERKERAH 1
E02-5-16 0010-023010-0010 BOLT M6x20 1244 M6X20 2
E02-5-17 0SQV-024401-1000 GASKET, HYDRAULIC TENSIONER BRI EZRE I E 1
E02-5-18 0SQV-024003-1001 CHAIN GUARD PRER 1




EO03 LS B MAGNETO

AL /FLYWHEEL

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E03-01 0SQV-032000-5000 MAGNETO STATOR ASSY HENEFAES_BARSME 1
E03-02 0010-021017-0010 BOLT M6x25 1242 M6X25 3
E03-03 0SQV-032100-1000 STATER WIRE PRESS PLATE EFS&ER 1
E03-04 0010-030002-00001 BOLT IRFEM5x16 2
E03-05 0SQV-031000-1000-M1 MAGNETO ROTOR Wi FAaAS 1




E04-1 ##hESF S8 (1) CRANKSHAFT &CONNECTING ROD(1)

3% 4F 5L (1)/CRANKSHAFT &CONNECTING ROD(1)




Item No.

Parts Number

Parts Name(EN)

Parts Name(CN)

Qty

Remarks

E04-1-01 0SQV-040110-10A0 PISTON RING KIT BENAT 2
E04-1-02 0110-040006-0050 CIRCLIP, PISTON PIN TREHM 4
E04-1-03 0SQV-040008-1000 PISTON PIN TREH 2
E04-1-04 0SQV-040007-1001-Q0-00001 PISTON (MARK 1) EE 2
E04-1-04 0SQV-040007-1001-Q0-00002 PISTON EE 2
E04-1-05 0SQV-042000-1001-Q0-00001 CONNECTING ROD ASSY EAT AL 2
E04-1-06 0SQV-042000-1001-Q0-00002 CONNECTING ROD ASSY EATARY 2
E04-1-06 0SQV-040009-1000-Q0-00001 PLAIN BEARING, CONNECTING ROD (RED) EMNER 4
E04-1-06 0SQV-040009-1000-Q0-00002 PLAIN BEARING, CONNECTING ROD (BLACK) EE 4
E04-1-06 0SQV-040009-1000-Q0-00003 PLAIN BEARING, CONNECTING ROD (BLUE) EMNER 4




E04-2 ##hESF 8 5i(2) CRANKSHAFT &CONNECTING ROD (2)

Hh 8475 47 15 £ (2)/CRANKSHAFT &CONNECTING ROD(2)




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E04-2-01 0SQV-040001-1000 BOLT M12x1.25x40 124 1
E04-2-02 0700-040002-00001 WASHER BHE 1
E04-2-03 0SQV-011001-1000-Q0-00001 PLAIN BEARING, MAIN SHAFT FHE 6
E04-2-03 0SQV-011001-1000-Q0-00002 PLAIN BEARING, MAIN THE 6
E04-2-03 0SQV-011001-1000-Q0-00003 PLAIN BEARING, MAIN SHAFT THE 6
E04-2-04 0180-040007 WOODRUFF KEY FERE 1
E04-2-05 0SQV-041000-1000-Q0-00001 CRANKSHAFT ASSY A S 1
E04-2-05 0SQV-041000-1000-Q0-00002 CRANKSHAFT ASSY A S 1




E05 BE& s CLUTCH

BARYBICLUTCH ASSY




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E05-01 0SQV-050001-1000 WASHER 25.2X46X5.8 B 25.2X46X5.8 1
E05-02 0SQV-050005-1001 DRIVE GEAR, OIL PUMP HUMRETNAR 1
E05-02 0SQV-050005-1000-10 DRIVE GEAR, OIL PUMP HUBREDh R 1
E05-03 0SQV-050002-1000 AXLE SLEEVE, CLUTCH EAHRWME 1
E05-04 0SQV-051000-1000-Q1-00001 CLUTCH SUB ASSY (MARK A) HEHED DA 1
E05-04 0SQV-051000-1000-Q1-00002 CLUTCH SUB ASSY (MARK B) BEHISA 1
E05-05 0SQV-050004-1001 ROD HIFF 1
E05-06 30400-01207 ROLLER BEARING REhE6001 1
E05-07 0SQV-050100-1000 CLUTCH CONTROL SHAFT ASSY HEEH AN 1
E05-08 0700-013006-10000 RETURN SPRING, CLUTCH CONTROL LEVER EERYTOAHE 1
E05-09 0700-013007 WASHER 12.5X18.5X0.6 P8 12.5X18.5X0.6 1
E05-10 0SQV-051100-1002 PRIMARY DRIVEN PULLEY ASSY DIP NS S 1
E05-11 0SQV-051200-1000-M1 CENTRAL SLEEVE ASSY RILEEH 1
E05-12 0SQV-060004-1000 LOCK WASHER BERE 1
E05-13 0SQV-051210-1000-M1 FRICTION DISC ASSY 1 EEEEAGI 3
E05-14 0SQV-051220-1000-M1 FRICTION DISC ASSY 2 EEAFAGDT 3
E05-15 0SQV-051213-1000-M1 DRIVEN DISC 1 MzhR I 1
E05-16 0SQV-051214-1000-M1 DRIVEN DISC 2 MER I 1




E06-1 #RYZ% 1 4 (1) TRANSMISSION SYSTEM(1)

B2 5 (1) TRANSMISSION SYSTEM(1)




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E06-1-01 30102-060016810 SCREW M6X16 124 M6X16 1
E06-1-02 0SQV-065100-1000 SPRING, ROCKER ARM BMEEMIEE 2 BH 1
E06-1-03 0700-064001 WASHER 6.3X16.3X1.2 48 6.3X16.3X1.2 2
E06-1-04 0DMO0-065001 SPRING, SWING ARM, GEARSHIFT MAEMIEEHE 1
E06-1-05 30004-060016110 BOLT M6x16 IRHEM6x16 1 ALT:- 30004-060016130
E06-1-06 0SQV-064100-1002 CAM, GEARSHIFT DRUM E2RAN 1
E06-1-07 30406-00303 NEEDLE BEARING RET 2
E06-1-08 0SQV-064002-1000 SHIFT DRUM BUSHING TREWNE 1
E06-1-09 30400-02505 BEARING R Th 1
E06-1-10 0010-090005-0010 BOLT M6x16 1244 M6X16 1
E06-1-11 0SQV-064001-1001 SHIFT DRUM TIRR 1
E06-1-12 0SQV-060012-1000 O-RING 31X2.5 O 31X2.5 1
E06-1-13 0SQV-060400-1000 GEAR SENSOR R & RLER A 1 1
E06-1-14 0010-021017-0010 BOLT M6x25 1244 MB6X25 2
E06-1-15 0SQV-063000-1000 GEARSHIFT ROD BETAS 1
E06-1-16 0DM0-063002-00001 SHIFT POSITION SPRING PIN R E MR EE 1
E06-1-17 0SQV-060013-1000 WASHER 14X28X1 HPE 14X28X1 1
E06-1-18 0SQV-060002-1000 SHIFT FORK (LH & RH) BEEY(E. B) 2
E06-1-19 0SQV-060003-1000 SHIFT FORK (MIDDLE) BN (F) 1
E06-1-20 0SQV-060102-1002 FORK SHAFT ®RX 1
E06-1-21 0SQV-060015-1001 DOWEL PIN 6 ELLEH6 1
E06-1-22 0700-064003 SLEEVE, SWING ARM, GEARSHIFT BREEAEEWHE 1
E06-1-23 0700-063007 SPRING, CONTACTOR filSLIBEE 1
E06-1-24 0700-063008 BALL CONTACTOR Bk fih Sk 1




E06-2 #4255 4 5 (2) TRANSMISSION SYSTEM(2)

$#42 K (2)ITRANSMISSION SYSTEM(2)

Remarks

Qty

Parts Name(CN)

12EM20%1.5

EMEE20

= B

Parts Name(EN)

NUT M20x1.5

CIRCLIP 20

BEARING, MAIN SHAFT

Parts Number

0700-061002-00002

0700-061003

0SQV-061012-1000

Item No.

E06-2-01

E06-2-02

E06-2-03




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E06-2-04 0SQV-061001-1000 MAIN SHAFT FH 1
E06-2-05 0SQV-061008-1000 WASHER 25.2X31X1 #h[E 25.2X31X1 2
E06-2-06 0SQV-061011-1000 BUSHING 25X28X12 #£ 25X28X12 1
E06-2-07 0SQV-061009-1000 5TH GEAR, MAIN SHAFT THAMER 1
E06-2-08 0DMO0-062017 CIRCLIPS FOR SHAFT 25 s M 25 3
E06-2-09 0SQV-061007-1000 3RD4TH GEAR, MAIN SHAFT FH=_miEE 1
E06-2-10 0DMO0-062016 SPLINE WASHER 25x31x1 TERBE 2
E06-2-11 0SQV-061006-1000 SPLINE SLEEVE TERE 1
E06-2-12 0SQV-061005-1000 6TH GEAR, MAIN SHAFT FHIANEER 1
E06-2-13 0SQV-061003-1000 2ND GEAR, MAIN SHAFT FH AR 1
E06-2-14 0SQV-061002-1000 WASHER 20.2X31X1.5 #HE 20.2X31X1.5 3
E06-2-15 30499-02004 NEEDLE BEARING KMJ20X26X13.8X1S WK KMJ20X26X13.8X1S 2
E06-2-16 0700-061016 CIRCLIPS FOR SHAFT20 A E20 2
E06-2-17 0SQV-062102-1000 SHAFT SLEEVE HE 1
E06-2-18 0SQV-062101-1000 1ST GEAR, COUNTERSHAFT Bl — AR 1
E06-2-19 0SQV-062013-1000 5TH GEAR, COUNTERSHAFT BlH AR 1
E06-2-20 30801-02805 CIRCLIPS FOR SHAFT 28 AR M 28 3
E06-2-21 0SQV-062008-1000 WASHER, SPLINE TEREE 2
E06-2-22 0SQV-062012-1000 3RD GEAR, COUNTERSHAFT B =HAR 1
E06-2-23 0SQV-062011-1000 SPLINE SLEEVE TERE 1
E06-2-24 0SQV-062009-1000 4TH GEAR, COUNTERSHAFT s 1
E06-2-25 0SQV-062006-1000 28.2x36x1 HE 1
E06-2-26 0SQV-062005-1000 28x10.5 HE 1
E06-2-27 0SQV-062007-1001 6TH GEAR, COUNTERSHAFT Bl AR 1
E06-2-28 0SQV-062004-1000 2ND, COUNTERSHAFT Bl Rk 1
E06-2-29 0SQV-062001-1001 COUNTERSHAFT R 1
E06-2-30 0SQV-062003-1000 62x28 LS 1
E06-2-31 0800-062205 O-RING 25X2 O %4t 25X2 1
E06-2-32 0SQV-062002-5000 COLLAR, COUNTERSHAFT Bl HHHHE 1
E06-2-33 0SQV-062030-5001 DRIVE PULLEY FHTERAS 1
E06-2-34 0700-062015 WASHER FHAE 1
E06-2-35 0SQV-060014-1001 NUT M20x1.5 125 M20X1.5 1
E06-2-36 0SQV-061000-1000 MAIN SHAFT FHAS 1
E06-2-37 0SQV-062000-5000 COUNTERSHAFT ASSY BIHAS 1




EO7 HlLMZE S OIL PUMP

¥ 24 £ FU/LUBRICATION SYSTEM




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E07-01 30801-01100 CIRCLIPS FOR SHAFT 11 A M EILL 1
E07-02 0SQV-071003-1000 WASHER 11X20X1 [ 11X20X1 2
E07-03 0SQV-071001-1001 GEAR, OIL PUMP HLRRIAR 1
E07-04 30406-00402 ROLLER NEEDLE P4x21.8 RETP4%21.8 1
E07-05 0SQV-071002-1000 SHAFT, OIL PUMP HLimSRH 1
E07-06 0010-023010-0010 BOLT M6x20 1242 M6X20 4
E07-07 0SQV-071101-10A0 OIL PUMP COVER ASSY HBEREES 1
E07-08 30406-00401 ROLLER NEEDLE P4x7.8 RETP4x7.8 2 ALT:- 920301-40078-PG2
E07-09 0700-071003 OUTER ROTOR, MAIN OIL PUMP FHHRRIMNEF 1
E07-10 0700-071004 INNER ROTOR, MAIN OIL PUMP FHHRAEF 1
E07-11 30406-00400 ROLLER NEEDLE P4x15.8 TR%T P4X15.8 1
E07-12 0700-070101-00001 GASKET, OIL SUCTION PAN RHERHE 1
E07-13 0SQV-073100-1000 FILTER £RBAST 1
E07-14 0700-070200 OIL FILTER HBIRSER S 1
E07-15 0SQV-012010-1000-0BP00 OIL PASSAGE PLATE ASSY (MAUD SPIRIT BLACK) SMEERAE S 1
E07-16 0010-023008-00001 BOLT M6X18 IRFEM6x18 4 ALT:- 0010-023008-0010




E08 7KZFE A WATER PUMP

KEERIWATER PUMP

:
U

Vi

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E08-01 OHTB-065202 BOLT M6x42 B2 M6X42 4
E08-02 0180-014010 WIRE CLIP gkAG 1
E08-03 0SQV-081000-5000-0BP00 WATER PUMP SUB ASSY (MAUD SPIRIT BLACK) KED B 1
E08-04 0SQV-081009-1000 O-RING OTZE B 1
E08-05 0SQV-080002-1000 O-RING 33%2.65 OJ¥ %t 33X2.65 1




E09 &3 RZ K STARTING SYSTEM

B A% K RISTARTING SYSTEM




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E09-01 30102-060012810 SCREW M6X12 24T MBX12 6
E09-02 0SQV-091000-1001 OVERRIDING CLUTCH ASSY BUESRANT 1
E09-03 0SQV-092000-1001 GEAR, STARTING MOTOR I ARRAY 1 ALT:- 0SQV-092000-1002
E09-04 0700-090003 SHAFT, MIDDLE GEAR o B A e 1
E09-05 0SQV-090001-1000 DUAL GEAR WEXA T 1
E09-06 0SQV-093000-1000 STARTING MOTOR B A Y 1
E09-07 0010-021017-0010 BOLT M6x25 12K MBX25 2




E16 P45l M B BALANCER SHAFT

S K B/BALANCER SHAFT




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E16-01 0SQV-161000-1000-Q0-00001 FRONT BALANCING SHAFT ASSY AT F & AT 1
E16-01 0SQV-161000-1000-Q0-00002 FRONT BALANCING SHAFT ASSY AT H 2 1 1
E16-02 0SQV-162000-1000-Q0-00001 REAR BALANCING SHAFT ASSY B F &ALt 1
E16-02 0SQV-162000-1000-Q0-00002 REAR BALANCING SHAFT ASSY J& T LA 1
E16-03 0SQV-011002-1000-Q0-00001 PLAIN BEARING, BALANCER SHAFT (RED) FEHEHHE 4
E16-03 0SQV-011002-1000-Q0-00002 PLAIN BEARING, BALANCE SHAFT (BLACK) FEHE 4
E16-03 0SQV-011002-1000-Q0-00003 PLAIN BEARING, BALANCER SHAFT (BLUE) FEHEHHE 4
E16-04 30400-02009 BEARING VLSV 2




E17 WX TRAEFIBH2E THROTTLE&INJECTOR

TSI TH MR 4/ THROTTLE&INJECTOR




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E17-01 0SQV-022009-1000 O-RING 46.2X2 OZYPE 46.2X2 2
E17-02 0SQV-022400-1000 CONNECTING PIPE, THROTTLE BODY T[EINREESES 1
E17-03 0010-023008-00001 BOLT M6X18 IEFEM6%18 3 ALT:- 0010-023008-0010
E17-04 0SQV-022410-1000 CLAMP 62 562 2
E17-05 0SQV-173000-5000 THROTTLE BODY ASSY TEIMEEA 1
E17-06 0SQV-173200-1001 FUEL PIPE ASSY PR ERE SR 1
E17-07 0010-090005-0010 BOLT M6x16 124 M6X16 1




